
www.manaraa.com

University of South Florida
Scholar Commons

Graduate Theses and Dissertations Graduate School

September 2015

The Effect of Urbanization on the Embodied
Energy of Drinking Water in Tampa, Florida
Mark Vincent Eli Santana
University of South Florida, mvsantana@mail.usf.edu

Follow this and additional works at: http://scholarcommons.usf.edu/etd

Part of the Environmental Engineering Commons, Sustainability Commons, and the Urban
Studies and Planning Commons

This Dissertation is brought to you for free and open access by the Graduate School at Scholar Commons. It has been accepted for inclusion in
Graduate Theses and Dissertations by an authorized administrator of Scholar Commons. For more information, please contact
[...]
water, using the city of Tampa, Florida as a case study.  Water quality and water treatment data 

were obtained from the David L Tippin Water Treatment Facility (Tippin WTF). Life cycle 

energy analysis (LCEA) was conducted to calculate treatment chemical embodied energy values.  

Statistical methods including: Pearson’s correlation, linear regression, and relative importance 

were used to determine the influence of water quality on treatment plant operation and 

subsequently, embodied energy.  Results showed that influent water quality was responsible for 

about 14.5% of the total operational embodied energy, mainly due to changes in treatment 

chemical dosages.  The method used in this study can be applied to other urban drinking water 

contexts to determine if drinking water source quality control or modification of treatment 

processes will significantly minimize drinking water treatment embodied energy.     

                                                
1 Reprinted (adapted) with permission from Santana, M.V.E., Zhang, Q., Mihelcic, J.R. 

“Influence of Water Quality on the Embodied Energy of Drinking Water Treatment,” 
Environmental Science & Technology, 48, 3084-3091, 2014. Copyright (2014) American 
Chemical Society. Permission is included in Appendix A. 



www.manaraa.com

	  

 30 

3.2 Introduction 

Urban expansion, due to increasing population and affluence, has led to an increase in 

residential and commercial areas, a rising demand for energy and water, and consequently, 

increased greenhouse gas (GHG) emissions (United Nations Environment Programme, 2002; 

Baykal et al., 2003; Kennedy et al., 2009). In response, some cities have sought to minimize their 

energy use and carbon footprint through the adoption of carbon mitigation policies and energy-

efficient strategies and technologies. For instance, in 2008, the mayors of more than 850 North 

American cities signed an agreement with the objective of decreasing CO2 emissions to 1990 

values by 2012 (The United States Conference of Mayors, 2008). 

The water sector is one contributor to municipal energy use with water and wastewater 

treatment and transport being responsible for up to 44% of a city’s energy cost (Yonkin et al., 

2008; City of Bloomington, 2011).  In addition, population growth and tighter water quality 

standards are projected to result in an additional 20% increase in water and wastewater energy 

usage by 2023 (Environmental Protection Agency, 2008a).  Therefore water managers must 

strike a balance between providing sufficient safe water to users and minimizing energy usage, 

due to economic considerations and to lower their city’s carbon footprint.  Proposed responses to 

these challenges include demand management strategies such as incentives for water-saving 

technologies and conservation education to reduce water consumption, as well as supply 

management strategies such as non-potable water reuse (Stillwell & Webber, 2010).  

One point of convergence between urban water management and energy use lies in 

drinking water treatment and supply.  Generally, urban areas in the U.S. provide drinking water 

via a centralized water treatment plant that is connected to a water distribution system.  To 

ensure a safe, reliable, and high-quality water to city residents, urban water provision makes use 



www.manaraa.com

	  

 31 

of different energy-consuming water treatment processes organized in a process train, typically 

including pretreatment, coagulation, flocculation, sedimentation, filtration, and disinfection 

(Crittenden et al., 2005).     

One metric used to quantify the energy use of water infrastructure over its life cycle is 

embodied energy, defined as the direct and indirect energy needed to produce a unit volume of 

treated water.  Direct energy refers to the onsite energy consumption and has been interpreted in 

previous research as the electricity and fuel consumed by a drinking water system for treatment 

process operation and pumping (Racoviceanu et al., 2007; Mo et al., 2011).  Indirect energy is 

consumed offsite and has previously been defined as the energy associated with treatment 

chemical and material manufacturing and transport, “maintenance”, and “engineering services” 

(Racoviceanu et al., 2007; Mo et al., 2011). City-scale drinking water embodied energy studies 

were conducted for Toronto (Racoviceanu et al., 2007), the cities of Tampa (Florida) and 

Kalamazoo (Michigan) (Mo et al., 2011), and a plant-level study focused primarily on a 

treatment plant in Durban (South Africa) (Friedrich et al., 2009).  Embodied energy has also 

been determined for alternative water treatment schemes, such as desalination (Stokes & 

Horvath, 2009), as well as components of water treatment and supply infrastructure, including 

New York City’s water distribution system (Filion et al., 2004).   

Chemical use and electricity (mainly due to pumping and process operation) are known 

to be primary contributors to the embodied energy of water treatment and supply (Racoviceanu 

et al., 2007; Mo et al., 2011).  However, external factors may determine their contributions.  

Regulatory policy has been proven to drive the addition of more unit processes and/or chemicals 

to ensure a continuous high-quality effluent (Reiling et al., 2009).  Drinking water sources (i.e. 

groundwater vs surface water) differently affect the amount of pumping and chemicals needed 



www.manaraa.com

	  

 32 

for treatment  (Mo et al., 2011).  The production and transport of materials needed for the 

construction of unit processes and the chemicals needed for extra treatment require energy 

(Racoviceanu et al., 2007; Mo et al., 2011).  Therefore, changes in influent water quality, 

possibly driven by urbanization and climate (Carle et al., 2005; Coskun et al., 2008; Peters, 2009; 

Whitehead et al., 2009; Wilson & Weng, 2010), may also affect embodied energy and associated 

carbon emissions.  Nevertheless, there has been no study to date that analyzes how influent water 

quality specifically influences the embodied energy of drinking water treatment.  The objective 

of this study is to understand how and to what degree influent water quality, possibly caused by 

increasing urbanization and/or natural seasonal patterns, impacts the operation of drinking water 

treatment processes, and consequently, the embodied energy of drinking water treatment.  The 

embodied energy is based on a unit volume of water leaving the treatment plant. Since the focus 

of this study is the water treatment, indirect energy here is defined as the energy used in the 

production and transportation of treatment chemicals and materials used during the water 

treatment process.  The procedure employed and results obtained could help stakeholders and 

decision makers assess if water quality source control or even the use of different treatment 

chemicals will aid in lowering the cost, embodied energy, and carbon emissions associated with 

drinking water.  

3.3 Materials and Methods 

3.3.1 Study Background   

Tampa is a major city of the Tampa-St. Petersburg-Clearwater Metropolitan Area, which 

has a current population of about 2.8 million and has grown in population by about 40% in the 

past two decades (U.S. Census Bureau, 2001, 2012). As of 2010, Tampa had a population of 

about 336,000 inhabitants, a 10.7% relative increase from 2000 (U.S. Census Bureau, 2010).  



www.manaraa.com

	  

 33 

Much of this population growth has driven urbanization.  The expansion of land classified as 

urban within the Hillsborough River watershed has grown in the past decade, according to a 

multi-year comparison of land use GIS data provided by the Southwest Florida Water 

Management District (SWFWMD). 

Tampa’s water supply is primarily obtained from a reservoir on the Hillsborough River 

and is treated at the David L. Tippin Water Treatment Facility (Tippin WTF). The Tippin WTF, 

which produces potable water for about 588,000 consumers in Tampa and its outlying 

communities, has a maximum capacity of 120 million gallons per day (MGD) (450 ML/day), and 

currently treats an average flow of approximately 68 MGD (260 ML/day) (City of Tampa, 2012).  

Treatment steps include: pre-treatment, flocculation/sedimentation, ozonation, biological 

activated carbon filtration (biofiltration), and disinfection.  Sludge mostly from the 

flocculation/sedimentation step and backwashing of the biofiltration basins is sent to thickeners 

and subsequently trucked about 0.4 mi (0.6 km) to a sludge processing facility for dewatering.  

Prepared sludge is then sent to a farm about 11 mi (17 km) from the plant.   A more specific 

description of the water treatment facility is illustrated in Figure B-1 in Appendix B. 

3.3.2 Data and Methods  

The procedure described here consists of three main steps.  First, water quality and water 

treatment data were collected and processed.  Second, the operational embodied energy was 

calculated. Third, statistical methods were employed to ultimately determine the effect of water 

quality indicators on operational embodied energy.  The following sections go into more detail 

about each step. 



www.manaraa.com

	  

 34 

3.3.2.1 Data Collection and Processing   

Reservoir water quality data (i.e., alkalinity, hardness, non-carbonate hardness, carbonate 

hardness, magnesium hardness, iron, threshold odor number (TON), total organic carbon (TOC), 

color, conductivity, and pH) were obtained from the City of Tampa Water Department for the 

years 2002-2010.  Data were collected daily (i.e., Monday to Friday).  Additional details about 

the water quality over the eight-year period can be found in Table B-1 in Appendix B. 

Plant operation data were also provided by the City of Tampa Water Department.  The 

data included electricity, fuel, chemical use, and sludge production by the Tippin WTF for the 

years 2002-2010.  Electricity, fuel, and sludge data for the entire plant were based on monthly 

totals from past bills and reports.  Chemical consumption and flowrate data were reported daily.  

Other operation variables (e.g., operation hours, and amount of water treated) were provided as 

needed.  

Since water quality, sludge production, and chemical, electricity, and fuel usage values 

were collected at different frequencies for the years 2002-2010, all values were standardized to 

monthly amounts.  Water quality values were averaged monthly.  Chemical usage and sludge 

production values were obtained by dividing the total amounts used in a given month by the 

volume of treated water.   Electricity and fuel usage were also normalized by monthly volume of 

treated water.  Water quality parameters will be defined as water quality values, while chemical 

dosages, sludge production, and normalized electricity and fuel use values will be referred to as 

water treatment parameters.  

3.3.2.2 Operational Embodied Energy Calculation  

The operational embodied energy (EO) is the sum of the direct and indirect energies used 

exclusively during the operation and maintenance life stage.  As defined early, direct energy here 



www.manaraa.com

	  

 35 

refers to the energy used (electricity, fuel, etc.) at the plant, while indirect energy includes the 

energy used to produce and transport treatment chemicals and materials for the water treatment 

process (ferric sulfate, sulfuric acid, caustic soda, lime, liquid oxygen, etc.).  This study focused 

on drinking water treatment discounting distribution system and sludge dewatering offsite.  The 

construction stage was excluded due to its relatively low impact, as determined in previous 

research (Mo et al., 2010; Mo et al., 2011). 

  Equation (1) was used to calculate the monthly direct energy (ED, MJ/m3).  The energy 

used in the production of electricity and fuel (PE and PF, respectively, MJ produced/MJ 

consumed) was multiplied by the electricity (EE, MJ/m3) and fuel use (EF, MJ/m3) values for 

each month and summed.  The fuel was assumed to be diesel produced and sold in the US.  

 𝐸! = 𝐸! 𝑃! + 𝐸! 𝑃!  (1) 

Indirect energy (EI, in MJ/m3 water treated) was determined using Equations (2) and (3).  

 𝜀 = 𝐸! + 𝐸! 
 

(2) 

 𝐸! = 𝜀𝐷 (3) 

 

In Equations (2) and (3), EP (MJ/kg) equals the chemical production embodied energy, 

defined as the energy use from extraction of raw materials to chemical production.  ET (MJ/kg) is 

the energy use due to transportation of a quantity of chemicals from the point of manufacturing 

to the plant.  For sludge, only ET was calculated to account for its transport to the sludge 

processing facility.  These terms are summed to obtain the energy factor (ε, MJ/kg).  D is the 

chemical dosage (kg/m3) or the amount of sludge produced (m3/m3). 

EP and ET were estimated by carrying out a life cycle energy analysis (LCEA) that 

included extraction of the necessary materials for chemical production, processing, and transport 



www.manaraa.com

	  

 36 

from the production facility to the plant.  SimaPro 7 databases (Amersfoort, the Netherlands) 

were used for nine chemicals’ production processes.  Dry and emulsion polymers, classified as 

organic, were not in the database and thus were modeled as “organic chemicals”.  Additional 

information on chemical distributors and manufacturers was obtained from the Tippin WTF’s 

operations manager.  Cumulative energy demand (CED) was used to quantify EP and ET, which 

were subsequently summed to calculate ε.  Each chemical’s ε was then multiplied by the monthly 

chemical dosage (D, in kg/m3), resulting in a chemical-specific monthly energy value.  For each 

month, the values for each chemical were added together to calculate the monthly indirect energy 

(EI).  The direct (ED) and indirect energies were combined to estimate the embodied energy (E0, 

MJ/m3) for each month as follows in Equation (4):  

   𝐸! = 𝐸! + 𝐸! (4) 
3.3.2.3 Statistical Analysis   

Water treatment systems are composed of interrelated treatment processes, which 

function based on the quality of the water they treat via complex physical-chemical dynamics.  

The operation of these systems is determined through empirical means (i.e. jar tests) and the 

internal water quality, which can vary based on the treatment step.  Prior knowledge of causal 

relationships and a black-box method such as statistical analysis are a simple means of 

quantifying relationships that should ultimately determine the influence of influent water quality 

on the entire water treatment process train and subsequently the embodied energy. 

Relationships between the recorded water quality parameters were analyzed to determine 

representative water quality indicators.  If a group of water quality parameters is highly 

correlated, only one parameter needs to be selected as the representative indicator for the group.  

Therefore, a collinearity test was carried out using Pearson’s correlation method to determine the 

relationships between the eleven monitored water quality parameters, and ultimately isolate 



www.manaraa.com

	  

 37 

water quality indicators.  The significance and strength criteria of a Pearson’s correlation factor 

(r > 0.4 or < -0.4, and P-value < 0.05) were used in this study.    

A backward-elimination linear regression was performed using SAS software (Cary, 

NC).  All water quality indicators and prior treatment parameters were set as the independent 

variables and a water treatment parameter as the dependent variable.  For each regression, the R2 

value was checked to measure the accuracy to which the regression can predict the dependent 

variable.  This value indicates the percentage of the variance that is explained by the regression.  

Resulting regressions, with R2 values greater than 0.5 (50%), were deemed significant.   

To determine how each contributing factor (independent variable) affects the water 